

TEST REPORT

No. : CT10-58607-A1

Customer Name : Shindo Industry

Address : #922-3, Dongpae-ri, Fyoha-eup, Paju-dity, Kyunggi-do, korea

Test Sample : Flexible Delineator Post

Date of Test :Dec. 08, 2010

Receipt Date :Nov. 18, 2010

Test Results

Refer to the Attached Sheets.

▶ Sample ;



Our report apply only to the standards or procedures identified and to sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.

- End of Report -

Tested
by

Joon Young Heo

J. Y. Heo

Technical
Manager

Song Won Lee

S.W. Lee

Dec. 08, 2010

Korea Conformity Laboratories

President Tae Shik Oh

Tae Shik Oh

TEST REPORT

No. : CT10-58607-A1

Items		Units	Results	Test Methods	
Tensile strength		MPa	32.3	GR M 6022:2003	
Elongation		%	630		
Tear strength		kN/m	118		
After oven aging : (70±1) °C, 96 h	Change in tensile strength	%	-8		
	Change in elongation		-9		
Heat resistance : (70±1) °C, 48 h		-	No deformation		
Low-temperature bending test : (-20±2) °C, 5 h		-	No crack		
Accelerated weathering test : 250 h		Grade	3		
Coefficient of retroreflection	Observation angle	Entrance angle	cd/(lx·m²)		
	0.2°				-4°
				30°	727
	0.5°			-4°	234
30°		165			

- End of Report -